
CITY OF NEW BRUNSWICK  

COMPREHENSIVE TECHNICAL ASSISTANCE (CTA)  

MONTHLY PROGRESS REP ORT 

TO: FRANK J. MARASCIA 

FROM: HOWARD J. WOODS, JR., P.E. 

SUBJECT: MONTHLY REPORT FOR FEBRUARY 2014 

DATE: MARCH 14, 2014 

I .  PERFORMANCE LIMITING FACTORS DEFINED IN THE COMPREHENSIVE 
PERFORMANCE EVALUATION 

A. ADMINISTRATION – POLICIES ADMINISTRATION (A) 

1. Adopt Plant Performance Goals

During the month of February, the gravity filters were not used to produce water.  All filtration 
operations were shifted to the membrane filters and the City continued to purchase water from the 
East Brunswick Water Department. 

In January, Roberts Filter Services, Inc. conducted a detailed inspection of the gravity filters.  A 
copy of the final report, which was received in February, is provided as Attachment A to this report. 
The inspection included multiple excavations of each filter to identify any issues with the quantity 
and stratification of media.  In addition, samples of sand and anthracite were collected from each 
filter for physical and chemical analysis. Filter Nos. 1 through 5 all have media depths that are 
uniform and the sand and anthracite are close to the original installation specification for effective 
size and uniformity.  These filters can be returned to service. 

Filter No. 8 has an apparent defect in either the media retention cap or the underdrain and will 
need to be rebuilt before it can be returned to service.  Filter No. 7 has a potential leak in the air 
supply line for the air wash system.  This has caused a small depression in the filter depth near the air 
supply line.  Otherwise, the media in this filter is uniform and close to the original specification. 
Further investigation of the possible leak in the air supply will need to be done before this filter can 
be returned to service.  The sand layer in Filter No. 6 is uneven and this may be the result of partial 
plugging in the media retention cap or underdrain.  In addition, the effective size of the anthracite is 
below specification.  The overall depth of the media is close to specifications and the filter could be 
returned to service with additional monitoring. 

Laboratory results show some manganese deposition on the media, which is to be expected after 
approximately eleven years of service.  The media is reaching the end of its expected service life and 
should be replaced within a year or two. 

All filtered water effluent valves have now been replaced.   The old and unused surface wash 
sweeps have been removed from the filter boxes.  A plan is being developed to replace the filter-to-
waste, influent, backwash and drain line valves and the older valve actuators that remain in service.  



2 

Through November 2013, the operation of the filters was stabilized and performance at IFE 
turbidity levels consistently below 0.3 NTU was achieved.  However, better performance is possible.  
The objective is to improve filter performance to the point where IFE turbidity is consistently below 
the target of 0.1 NTU.  Filter Nos 1 through 5 will be returned to service in March and additional 
work to develop refined performance goals will be undertaken.  Once the filtration process is 
optimized, work will turn toward optimizing the coagulation/sedimentation process. 

2. Outdated or Inadequate Continuous Monitoring Equipment

New loss-of-head gages will be installed and calibrated in March.  The old turbidimeters will be 
calibrated and plumbed to the filter to waste lines to give the operators real-time data on the turbidity 
in the filter to waste line.  This will provide additional information that can be used to determine the 
length of the ripening period.  The existing combined filter effluent turbidimeter will be relocated to 
a more representative location to provide an accurate measure of the combined filter effluent 
turbidity for only the gravity filters. 

A new chlorine residual analyzer was purchased and has been installed at the influent of the 
chlorine contact basin for additional operational control.  This monitoring point will sense a change 
in dose rate and will signal the operators through an alarm if the primary chlorine feed is interrupted.  
In addition to the residual analyzer and the alarm, a redundant chlorine feed line has been installed to 
this point.  If there is an interruption in service in the primary line, the backup can be turned on 
immediately. 

A more detailed evaluation of the plant SCADA system has been completed and it has been 
determined that the SCADA system is inadequate and should be replaced.  The existing system does 
not have adequate redundancy to assure that the historical operating data will be properly stored for 
later recovery.  A new System Integrator (Enterprise Automation, Inc.) has been selected and has 
provided the City with a proposal to phase-out the existing SCADA system and replace it with a 
new, state-of-the-art system.  The estimated cost of the new SCADA system is $187,000 and it is 
expected to be placed in service in the second quarter of 2014. 

3. Delayed Maintenance

The City has restructured the water treatment plant staff and designated an employee to be 
responsible for all maintenance planning. “Maintenance Connection” has been acquired and is being 
used to develop a programmed and preventative maintenance system. 

4. Lack of Safety Equipment

The City requested a survey of the plant by P-OSHA.  An inspection was completed and a report 
is pending. 

B. SUPERVISION – ADMINISTRATION (A) 

These organizational changes put in place through early December resolve the organizational 
issues identified in the CPE report. 



 3 

C. WATER TREATMENT UNDERSTANDING – OPERATIONS (A) 

In-service training of the plant operations and maintenance staff is now being performed by the 
newly installed operations staff management team.  This training is also being supplemented by 
periodic visits by the CTA consultants. 

At a loading rate of 4 gpm/sf, Filter Nos 1 through 5 have a total output capacity of 10 MGD.  
However, due to the effective size of the anthracite and the presence of manganese build-up on the 
media, throughput will be limited to 3 gpm/sf or a total of 7.5 MGD. Operational criteria will be 
established for the operators to govern shifts in the balance of flow between the membrane and 
gravity filters to maintain target water quality objectives.  During challenging raw water quality 
conditions, a higher percentage of water could be produced in the membrane filters while in normal 
and favorable conditions, more water could be produced through the gravity filters.  The gravity 
filters have significantly better life-cycle cost profiles than the membrane filters. Work on this phase 
of the CTA should begin in March when Filter Nos 1 through 5 will be ready to be returned to 
service. 

After filtration operations are optimized and balanced, the CTA will focus on pre-treatment, 
coagulation and sedimentation operations.  

D. DATA INTEGRITY – OPERATIONS (B) 

A new System Integrator (Enterprise Automation, Inc.) has been selected and has provided the 
City with a proposal to phase-out the existing SCADA system and replace it with a new, state-of-the-
art system.  The existing SCADA system will remain in service for several more months and manual 
data recording will continue to provide a permanent record of operations until the SCADA system is 
replaced. 

E. OPERATING GUIDELINES – OPERATIONS (B) 

Work on the gravity filtration system operating guidelines will restart when the filters are placed 
back in service. Up-to-date operating procedures will be developed by the plant operations and 
maintenance staffs, with assistance from the CTA consultants, and these updated procedures will be 
consolidated in a living operations manual.  As new procedures are developed, the manual will be 
expanded. 

F. MAINTENANCE – MAINTENANCE (B) 

The City purchased and installed replacement membranes as needed to address membranes that 
could not meet appropriate pressure criteria.  This work is complete. 

As noted above, work is progressing on the replacement of gravity filter control valves and 
instrumentation.  The gravity filters were completely renovated in 2002.1  Based on the results of the 
filter inspection, a schedule for media replacement will be developed. 

G. REPRESENTATIVE SAMPLING – OPERATIONS (B) 

A new CFE turbidity monitoring location will be created to provide a more representative CFE 
result for the gravity filters prior to introduction of water from the membrane filters.  Once this is 

                                                        
1 This is a correction.  A previous report indicated that the filter renovations were complete in 2005.  This work was done 
in 2002. 



 4 

done, independent CFE reports for the membrane filters and for the gravity filters will be prepared.  
This will provide better operational control for the plant as a whole.  The existing combined CFE 
monitoring point will be maintained for operational control as this point does provide a 
representative monitoring point for all water produced and delivered from the plant.  These 
modifications will be coordinated with the SCADA improvements and the gravity filter 
improvements. 

ATI probe-type turbidimeters will be installed at the outlets to the two sedimentation basins.  
The devices have been received on site.  The purpose of these two monitoring points is to give the 
operators real-time knowledge of the quality of the effluent leaving each individual sedimentation 
basin prior to the addition of lime.  This will provide better operational control of the sedimentation 
process.  The current monitoring point will continue to provide data that reflects the turbidity of the 
combined settled water after lime addition and prior to filtration. 

A sample pump and pH probe will be installed to link pH to the operation of the streaming 
current monitor to provide better control of the coagulation process.  

The grab sampling routine for the plant will be reviewed after the replacement of the SCADA 
system.  The current grab sampling schedule is redundant and nearly all of this work should be 
eliminated.  However, this cannot be completely done until a reliable data historian is available in the 
SCADA system.  At this point in time, the grab sampling routine provides a useful backup to the 
preferred automated monitoring system. 

H. COMPENSATION – ADMINISTRATION (B) 

This item has not yet been evaluated in the CTA.  Changes in the compensation system must 
reflect the unionized nature of the workforce and the fact that these are public employees.  A pilot 
proposal for training and licensing incentives is currently being developed by the utility Director. 

II .  ADDITIONAL ISSUES DEFINED DURING THE CTA 

A. LIME ADDITION RELIABILITY 

During the CTA, reliability issues associated with the lime feeders have been identified.  
Alternatives to lime addition will be reviewed during the CTA to determine the best way to adjust 
pH.  Caustic soda, which is available at the plant, may provide a more reliable pH adjustment process 
and may be desirable even though the chemical is generally more costly.  An evaluation of the pH 
adjustment process and its impact on distribution system corrosion control will be done during the 
CTA. 

B. POTASSIUM PERMANGANATE FEED 

Inspections of various elements of the plant show some evidence of manganese staining.  The 
gravity filter inspections show that manganese has deposited on the media.  The presence of a 
manganese coating on the media is likely helping to remove manganese in the treatment process and 
this would serve to reduce the potential for customer complaints.  Consideration is being given to the 
possible need to reactivate the use of potassium permanganate at the intakes and this could be 
coordinated with gravity filter media replacements.  Potassium permanganate was used at the plant 
many years ago to control manganese, but its use was suspended. 

  



 5 

 

 

 

 

Attachment A 

Filter Inspection Report 

  



 

                                      



 Roberts Services, Inc. 
            SERVING THE WATER COMMUNITY 

 

 

 

 

 

 

 

 

NEW BRUNSWICK, NEW JERSEY 

 

 

ROBERTS CONTRACT 4046-S 

 

 

FILTER INSPECTION REPORT 

 

 

FEBRUARY 28, 2014 

 

 

 

 

 

 

 

 

SUBMITTED TO:  Howard J. Woods, Jr. and Associates  

138 Liberty Drive 

    Newtown, PA  18940-1111 

Attention:  Howard Woods 

215-579-9912 



®

Roberts Services, Inc.     
SERVING THE WATER COMMUNITY 

 
214 N. Jackson Street 

Media, PA  19063 

www.robertsfilter.com 

610-583-3131 

Fax 610-583-0117  

___________________________________________________________________________________________________ 

The ROBERTS FILTER GROUP of Companies 

Roberts Water Technologies, Inc. • Roberts Environmental, Inc. • Roberts Services, Inc. • Roberts Leotech, Inc. • Roberts Filter International, Inc. • Roberts of Puerto Rico 

 

Table of Contents 

 

1. Inspection Report 

2. Appendix 1  

a. Filter Sample Location Drawings 

3. Appendix 2 

a. Bowser-Morner Laboratory Report 

4. Appendix 3 

a. IMC Consulting: Microscopic Analysis Report and Pictures 

b. Red River Laboratories: Certificate of Analysis 

 



®

 Roberts Services, Inc.     
SERVING THE WATER COMMUNITY 

 
214 N. Jackson Street 

Media, PA  19063 

www.robertsfilter.com 

610-583-3131 

Fax 610-583-0117  

___________________________________________________________________________________________________ 

The ROBERTS FILTER GROUP of Companies 

Roberts Water Technologies, Inc. • Roberts Environmental, Inc. • Roberts Services, Inc. • Roberts Leotech, Inc. • Roberts Filter International, Inc. • Roberts of Puerto Rico 

     

Inspection Report 

New Brunswick 

 

The writer visited the above treatment on January 20 and 21, 2014 as part of a contract to inspect the 

eight gravity filters.  The objective of the inspection was to assess the condition of the filters and to 

determine if any mechanical conditions exist that can effect filtered water quality.  The inspection was 

carried out by personnel from Roberts Services under the direction of Andrew Taylor and the writer. 

 

Background  
The plant source is Delaware and Raritan Canal supplemented by raw water from the Weston Mills 

Pond.  Issues related to performance and water quality are discussed in the report on the Comprehensive 

Performance Evaluation (CPE) dated August 27-30, 2013 prepared by Process Applications, Inc. from 

Fort Collins, CO.  The filter inspections are part of the Comprehensive Technical Assistance (CTA) 

referenced in that report.   

 

The design capacity for the gravity filter plant is 16 mgd max (11,100 gpm) as reported in the CPE.  That 

equates to a nominal rate of 4 gpm/ft
2
 with all filters in service.  Per the CPE the gravity filter plant does 

not operate at the design capacity but is used as a variable source to supplement the production from the 

membrane filter plant in meeting system demand.  Per the CPE, filters are taken out of service or 

brought into service and the filtration rate is varied as demand requires. 

 

The filter media profile as defined in Leopold correspondence No. M1-3354 called for 12” sand, 

effective size (e.s.) 0.45-0.55 mm, uniformity coefficient (u.c) 1.5; and 18” anthracite, e.s. 0.80-0.90 

mm, u.c. 1.4.  One additional inch depth of each material was called for as allowance for skimming.  

That profile was called for as part of the rebuilding of the filters completed in 2004.  A profile with those 

sizes is atypical of a dual media design.  Anthracite of the size called for here would typically be 

installed with sand e.s of 0.35-0.45 mm or smaller.  Typically sand with an e.s. of 0.45-0.55 mm would 

have anthracite with as e.s. of 0.9-1.0 mm.  Such profiles are selected to allow approximately equal 